
450 SX-F 2011 <2011><US><8475K5>
WIRING HARNESS

10823

Pos Part Number Description Additional Text Quantity

1* 77311575000 MAIN WIRING HARNESS 450 SX-F 1.00

2* 77339532000 WIRING HARNESS FOR CDI-BOX 1.00

3 77211034000 Voltage regulator 1.00

4 44011076140 CABLE TIE 140/2,5MM BLACK 0.00

4 44011076200 Cable tie 200/4.6mm black 0.00

4 44011076305 CABLE TIE 300/4,8MM BLACK 0.00

5 83013026000 Line guide 2.00

6 57013072100 WIRING HOLDER 16MM 0.00

10 0025060206 HH collar screw M6x20 TX30 2.00

11* 51511094000 ELECTRIC BOX 1.00

15* 58214069051 rubber grommet 16x10.8x3 1.00

16 58411097100 GROUND CABLE D=6MM L=140MM '97 1.00

17 58411098100 CONTACT WASHER M6 VSV-K6 1.00

18 0009050106 EJOT SPIRAL SCREW SF M5X10-K 1.00

19 0985060003 Self lock. nut DIN985-M6-A2 1.00



20 58440099000 PROTECTION CAP F. STARTER ENG. 1.00

21 58411059100 STARTERCABLE 700 MM '97 STARTERRELAIS-
STARTERENGINE

1.00

22 58211058000 Starter reley 12V 99 1.00

23 58011109110 Plug-in fuse, big 10A 2.00

25 58711086000 WIRING HARNESS BATTERY DUKE'99 1.00

26 77311053000 BATTERY 12V 3AH YTX4L-BS 1.00

27 50303018000 RUBBER L=145MM 1.00

28* 77211055000 BATTERY BOX 1.00

29 0017060203 EJOT PT SCREW K60X20 WS=6 MXC, EXC 3.00

30 0902060083 Oval head screw ISO 7380 M 6X8 2.00

32* 0021050003 washer DIN 9021 A - 5.3 2.00

33* 0081050121 EJOT PT screw K50x12 only for US and SixDays 2.00
* = New part


